Parts List & Drawings
9/6/2012

SDB059TA2253050
5 HP ELECTRIC BRUSH AERATOR




SDB059TA2253050

REF# DESCRIPTION QTY PART #
1 Frame, Welded Assembly 1 MFG005514581
2 Channel, Drive Case Base (L) 1 MFG005594L 51
3 Channel, Drive Case Base (R) 1 MFGQ05594RS1
4 Angle, Base Channel Support 2 NMFG00559381
b Assy, Drive Case TA2 1 MFG00559981
6 Ang, Corner Stand 4 MFG00134451
7 Channel, Float Band Frame 4 MFG00092951
8 Channel, Float Adjuster Trunion Block Mount 4 MFG00097881
9 Block, Float Adjuster Trunion 8 MFG000881S2
10 Trunion, Float Adjuster 4 MFG00099752
" Red, Float Adjuster 4 MFG00039352
12 Seal, TE V Ring 1 551.5400400
13 Cellar, TE V Ring Shaft 1 MFG00557852
14 Ang, Comer Stand Base 2 MFG00134551
15 U-Belt, 3/8"x 2-1/2"x 3/12" 4 5BLT38212312
16 Eye, Frame Corner Inside Lifting 4 MFG00172751
17 Stake, Moaoring Arm 2 MFG00032651
18 Brace, Mooring Arm Cross 1 MFG00170081
19 Pin, Cotter 8 i5PINCOTR3161345
20 Assy, Single Clevis 2 MFG00176851
21 Pin, 3/4" 30438 Mooring Arm/Float Attaching 4 MFG00033081
22 Assembly, Greased Tail Bearing 1 MFG00591851
23 Assy, Double Clevis 1" 4 MFG001769581
24 Arm, Mocring 2 MFG00169051 |
25 Bracket, 2" Shallow Lagoon Marm Stake Pivot 2 MFGOO1273S']_
26 Channel, Upper Splash 2 MFG00085451
27 Pin, Mooring Arm Attaching 1" 31688 4 MFG00177082
28 Bolt, 3/4 x 5-1/2 88 4 5BLT34512NCHXS
29 Shaft, Drive 1 MFG00557252 .
30 Shaft, Tail 1 MFG00551282
31 Rotor 1 MFG00089851 )
32 iFloat, 19"X & 1 MFG00037151F
33 |Insulator, Fioat Band 19" 2 |MFG000560
A 34 Band, Float 19" 2 MFG00084151
35 Float, 22" X & 1 MFGQQ037281 F
36 Insulator, Float Band 22" 2 MFG000561
a7 Band, Float 22" 2 {MFG00084251




SDBO5STAZ2253050



MOCRING ARM BRACKET ASSEMBLY

REF# DESCRIPTION PART NUMBER
17 Macring Arm Stake MFG00032651
19 Pin, Cotter SPINCOTR3161348
23 Assy, Double Clevis 1" MFG00176981
25 Bracket, 2" Shallow Lagoon Marm Stake Pivot MFG00127381
27 Pin, Mooring Arm Attaching 1" 3168S MFGO00177052




FLOAT FRAME BRACKET ASSEMBLY

REF# DESCRIPTION PART NUMBER

7 Channel, Float Band Frame MFG00092951

19 Pin, Catter {SPINCOTR3161348

20 Assy, Single Clevis MFGO001768181

23 Assy, Double Clevis 1" MFGQ0176951

27 Pin, Mocring Arm Attaching 1" 31688 MFGO00177082

28 Bolt, 3/4 x 5-1/2" 55 5BLT34512NCHXS
28A Nut BNUT34HXBRS
28B Washer, Lock BWSHLOCK348
28C Washer, Flat SWSHFLT34S




SDB059TA2253050

MOTOR BOX ASSEMBLY

Ref# DESCRIPTION PARTH#
1 Cover, Drive Case MFGO00558951
2 Angle, Drlve Case Cover Tilt MFG00400651
3 Angle, Motor Shield Support RH MFGOO5558RS1
4 Angle, Motor Shield Support LH MFG005558L51
5 Flat, Motor Shield Support MFG00555951
6 Pin, Quick Release w/ lanyard BPINQUICLA128
7 Angle, Drive Case Hinge MFG00558851
8 Angle, Drive Case Upper Left Side MFGO005587LS1
9 Angle, Drive Case Upper Right Side MFG005587RS1
10 Angle, Motor Channel Upper MFG00558251
11 Shield, Motor MFG00556451
12 Angle, TA2 Anti Rotation RH MFG005584RS1
13 Angla, TA2 Anti Rotation LH MFGO055841L51
14 Eye, Drive Case Lifting MFGO0067451
15 Reducer, TA2 Gear MFG005604
16 Huhb, TA2 Cooling Fan MFGD0O558151
17 Fan, TA2 Caoling MFG 005469
18 Assembly, Couplar MFG000695
19 :Assembly, Motor Channal MFGOO557451
20 Motor, 5HP SMTRTCOEQ054
21 Block, Drive Case Cover Clamp MFG00403951
22 Clamp, Cover 5EAR51433155
23 Assembly, Drive Case MFG00558651
24 Angle, Drive Case Mounting MFGE00400151
25 Angle, Motor Adjusting Cross Brace MFGO0556781
26 Spacer, Motor MFGDO556551
27 Angle, Motor Adjusting LH MFGO005566L51
28 Anglg, Motor Adjusting RH |MFGOD05566RS1
29 Bearing, Rotor Flange ) 5BRG124229
30 |Hose, Drain MFG005596
31 Seal 58150193-03556
32 Plate, Inner Seal MFG00025151
33 Plate, Outer_SeaI MFG00024651
34 Angle, Motor Channgj Vent Hole Shield MFG00556351 .
35 Seal, DE V Ring 55L5400400 i
36 iCollar, DE V Ring Shaft | MFG00558052
37 iShaft, Drive - MFG00557252
38 iLube Site SEARS60LUB
39 Angle, Lube Site MFG00589851







o ] Oy B L B

10.
L1.
12.
13.
14,
15.
16.

~

N\
aff
B

TAIL BEARING BRACKET ASSEMBLY
MFG005918S1

. CHANNEL, TAIL BEARING BRACKET

. PANEL, BRACKET LOWER SPLASH

. COVER, BRACKET FRONT

. BEARING, TAIL

. PLATE, TAIL BEARING SEAL

. SEAL, TAIL BEARING

. BOLT 5/8 “x 1- %", (4) TAIL BEARING HEX
. LOCKWASHER, 5/8” SS

. ASSEMBLY, BRACKET UPPER COVER

COVER, BRACKET UPPER REAR
COVER, BRACKET LOWER REAR
GREASE FEEDER

BOLT, %" X %” (8) SHOULDER
BOLT 1/4%x 1, (4) HEX

BOLT 3/16“x %4, (4) HEX
BUSHING, BEARING

MFG00591781
MFG005916S1
MFG005913S1
MFG002291
MFG00027382
SSLS0150-12184
SBLT58112HXBRS
SWSHFLTS58S
MFG00591281
MFG005914S1
MFG00591581
SEARS560LUB
SBLT1412SHLDS
SBLT1412ZHXS
SBLT31612HXS
MFG001392




